



Pony Testing International Group

Test Report

NO.: BZCNY51F02297704

Date: 2015.08.12

Page 1 of 3

Applicant:

TAIZHOU TONHE FLOW CONTROL EQUIPMENT CO.,LTD

Address:

Xincheng Road 1012,Huangyan,Taizhou,Zhejiang,China

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Name:

DN25 Brass Valve

Sample Model:

DN25

Buyer Name:

TAIZHOU TONHE FLOW CONTROL EQUIPMENT CO.,LTD

Item No.:

CW511L-DW

Sample Description:

DN25 Brass ball valve (size: DN25/1" material: CW511L-DW thread:BSP).

Sample Received Date: 2015.08.03

Test Period:

2015.08.03 To 2015.08.12

Reference Method:

ICP General Rule JY/T015-1996 and EPA6010C:2007 method,
Fe、Al、As、Mn、Ni、Pb、Sn、Zn Analysis is performed by ICP-OES
《Determination of copper content in copper alloy - potassium iodide, Sodium
Thiosulfate Volumetric method》, measure the Cu level in the sample

Test Result:

Please refer to next page(s)

Approved by:

zhang Dazhi

Code: wep0l

The page below is blank.



www.ponytest.com Hotline 400-819-5688

BeijingLab: (010)82618116

ChangchunLab: (0431)85150908

ShanghaiLab: (021)64851999

ShenzhenLab: (0755)26050909

QingdaoLab: (0532)88706866

DalianLab: (0411)84650820

NingboLab: (0574)87736499

GuangzhouLab: (020)89224310

TianjinLab: (022)27360730

ZhengzhouLab: (0371)69350670

HangzhouLab: (0571)87219096

WuhanLab: (027)83997127

Test Report

NO.: BZCNY51F02297704

Date: 2015.08.12

Page 2 of 3

Test Result (Unit: %)

Test Item	MDL	Customer Limit	Test Result
Fe	0.0001	≤0.1	0.0268
Cu	0.0001	61.5-63.5	61.7
Al	0.0001	≤0.05	Not Detected
As	0.0001	0.02-0.15	0.0478
Mn	0.0001	≤0.1	0.0004
Ni	0.0001	≤0.3	0.0119
Pb	0.0001	≤0.2	0.103
Sn	0.0001	≤0.1	0.0629
Zn	0.0001	rem	38.0

Note: (1) 0.1% = 1000 mg/kg = 1000 ppm

(2) MDL = Method Detection Limit

(3) Not Detected (<MDL)

Sample No. & Photo:



Pony authenticate the photo on original report only
The page below is blank.

www.ponytest.com Hotline 400-819-5688

Test Report

NO.: BZCNY51F02297704

Date: 2015.08.12

Page 3 of 3

Element Measurement Flow-chart

Tested by: Wang Rong

Checked by: Hao Haixiang

Person in charge of the lab: Zhang Daiqin

